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4822 CHOPPER REPLACEMENT PARTS

ILLUS.
PL-57377

NOoO O~ WOWN =

PL-57377
ELECTRICAL UNIT

PART NO. NAME OF PART AMT.
00-087711-00351  SWitch — TOGGIE (1 PR.) ettt e e eee s e enee e s e eneas 1
00-291961 Plate — Switch (1 Ph.) ..o
SC-030-06 Mach. Screw 6-32 x 3/s Oval Hd......
00-124564-00002 Plate — Switch (3 Ph.) .......cceenene.
SC-030-06 Mach. Screw 6-32 x 3/s Oval Hd......
00-074835 Screw — Switch Mounting ...............
00-087711-138-1  SWItCN (3 Ph.) 1.ttt e e et e e e e et eeteees e e eaeeenseeseeenneeeneeennas 1
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4822 CHOPPER REPLACEMENT PARTS

ILLUS.
PL-57380

©CoO~NOOADWN -

PART NO.

00-077643-00002
00-016430-00001
00-016431-00001
00-016432-00001
00-016433-00001
00-016434-00001
00-103969-00001
00-016436-00001
00-016437-00001
00-016430-00002
00-016431-00002
00-016432-00002
00-016433-00002
00-016434-00002
00-103969-00002
00-016436-00002
00-016437-00002
00-290372
00-015880
00-015881
00-119760-00001
00-122554
00-122555
00-004221
00-004839-00001
00-007201
00-295184
00-295182
00-122983

#22 CHOPPER ATTACHMENT UNIT (NSF)

NAME OF PART AMT.

RING — AdjuStiNg (TINNEA).......eiiiiiii ettt 1
Chopper Plate (/s In. Dia. Holes) (Carbon Steel) .........cccooiiiiiiiiiiiiiceieeeseee e

Chopper Plate (3/16 In. Dia. Holes) (Carbon Steel)...
Chopper Plate (/4 In. Dia. Holes) (Carbon Steel) .........cccooiiiiiiiiiiiiiieeeeseee e
Chopper Plate (3/s In. Dia. Holes) (Carbon Steel) ........ccccooiiiiiiiiiiiiieceeeeeee e
Chopper Plate (/2 In. Dia. Holes) (Carbon Steel)....
Chopper Plate (°/s In. Dia. Holes) (Carbon Steel)....
Chopper Plate (3/+ In. Dia. Holes) (Carbon Steel) .........ccooiiiiiiiiiiiiieeieeseee e
Chopper Plate ("%/16 In. Dia. Holes) (Carbon Steel)..........ccoviiiiiiiiiiiiiiieeeseeeseee e
Chopper Plate ('/s In. Dia. Holes) (Stay Sharp)
Chopper Plate (3/16 In. Dia. Holes) (Stay Sharp) .......ccccoeiiiieriieeiee e 1
Chopper Plate (/4 In. Dia. Holes) (Stay Sharp) ........ccceoeriiieriiieeieeeseee e 1
Chopper Plate (*/s In. Dia. Holes) (Stay Sharp) ....
Chopper Plate ('/2 In. Dia. Holes) (Stay Sharp) ....
Chopper Plate (/s In. Dia. Holes) (Stay Sharp) ....
Chopper Plate (34 In. Dia. Holes) (Stay Sharp) ....
Chopper Plate (/16 In. Dia. Holes) (Stay Sharp)..

Knife — Chopper (Stay SHarp)........cuc it

(0o IRl - (= SRS RRRRTSRI 1
Worm Assy. (Incls. fems 19, 24, & 26) .......ccciiiiiiiieii e 1
Chopper Cylinder Assy. (Tinned) (Incls. Items 25 & 29) .......cccoooiiiiiiiiii e 1
Feed StomMPEr (PIAStiC) ......cco ettt et e e e e e e e e e ee e enneeas 1
PN — FEEA ... 1
Washer — WOrm TRIUSE.........ooiii et 1
Washer — Cylinder TRIUST .........ooiiii e s 1
STUA — SQUATE DIFIVE ...ttt 1
Stuffer — Sausage (Sheep Casing) (Packaged)........cueeiiiiiiiiiieaiiie e 1
Stuffer — Sausage (Hog Casing) (Packaged) ..........ccceiiiiiiiiiiiiii e 1
TR o = USRS 1
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4822 CHOPPER REPLACEMENT PARTS

ILLUS.
PL-57381

O©CoO~NOOOArWN =

PART NO.

00-077643-00002
00-016430-00001
00-016431-00001
00-016432-00001
00-016433-00001
00-016434-00001
00-103969-00001
00-016436-00001
00-016437-00001
00-016430-00002
00-016431-00002
00-016432-00002
00-016433-00002
00-016434-00002
00-103969-00002
00-016436-00002
00-016437-00002
00-290372
00-015880
00-068338
00-122983
00-004221
00-004839-00001
00-295182
00-007201
00-295184
00-085386
00-089272-00008
00-022306
00-437381

#22 FS CHOPPER ATTACHMENT UNIT (NSF)

NAME OF PART AMT.

RING — AQJUSTING -ttt ettt e et e e et e e et e e e e e e e e nee e e anaeaeeneeas 1
Chopper Plate (/s In. Dia. Holes) (Carbon Steel).....
Chopper Plate (3/16 In. Dia. Holes) (Carbon Steel)....
Chopper Plate (/4 In. Dia. Holes) (Carbon Steel).....
Chopper Plate (*/s In. Dia. Holes) (Carbon Steel).....
Chopper Plate (/2 In. Dia. Holes) (Carbon Steel).....
Chopper Plate (°/s In. Dia. Holes) (Carbon Steel).....
Chopper Plate (3/+ In. Dia. Holes) (Carbon Steel).....
Chopper Plate ("*/16 In. Dia. Holes) (Carbon Steel)...
Chopper Plate (/s In. Dia. Holes) (Stay Sharp) ........
Chopper Plate (3/1s In. Dia. Holes) (Stay Sharp)....
Chopper Plate (/4 In. Dia. Holes) (Stay Sharp) .....
Chopper Plate (*/s In. Dia. Holes) (Stay Sharp) .....
Chopper Plate (/2 In. Dia. Holes) (Stay Sharp) .....
Chopper Plate (°/s In. Dia. Holes) (Stay Sharp) .....
Chopper Plate (*/+ In. Dia. Holes) (Stay Sharp) .....
Chopper Plate ("*/16 In. Dia. Holes) (Stay Sharp)...
Knife — Chopper (Stay Sharp)........cccceeieenieeennes
Stud —Plate ...
Worm Assy. (Incls. Items 19, 22, & 25).....
Pin—Plate ...
Washer — Worm Thrust...

Washer — Cylinder Thrust ..........ccccoooieiiinens
Stuffer — Sausage (Hog Casing) (Packaged) ..
Stud — Square Drive .........ccceoieiiiiieeiieeeeeee

Stuffer — Sausage (Sheep Casing) (Packaged)........cccoveieiiiiiiiiieiiieene
Chopper Cylinder & Guard Assy. (Guard 1%/s High) (Incls. ltems 21 & 23)...
Feed Stomper (PIastiC) .........ooiii it
Clamp Screw ASSY. .....c.coeeiieeeiiiieeaenn.
Feed Pan Assy. (SST) (Incls. Item 29)......

M A A A A A A A A

-7 - F-43093 Rev. B (April 2006)



4822 CHOPPER REPLACEMENT PARTS

27 28 THRU 31

.

HOUSING UNIT

F-43093 Rev. B (April 2006) -8-



4822 CHOPPER REPLACEMENT PARTS

ILLUS.
PL-57379

©CoO~NOOODWN -

PART NO.

SC-060-10
SC-009-96
00-019105-00001
00-119911
00-065999-00002
00-290481-00018
00-290481-00019
SC-010-16
WL-007-12
WS-023-07
00-875720
00-875722-00001
00-064818
00-108197-00004
00-064824
00-064804-00008
WC-004-10
SC-015-36
SC-022-17
SC-022-16
00-914106
00-875551
00-290061-00002
00-290060-00002
00-064814
00-083681
SC-025-07
00-117542-00098
00-117542-00097
00-117612-00020
00-117612-00021
FE-008-20
FE-015-38
FE-007-12
WL-003-47
SC-036-40
SC-015-36
WC-004-10
00-064805-00008
00-064810
00-118365

HOUSING UNIT

NAME OF PART AMT.
Mach. Screw 8-32 X 3 RA. H. ...oiiiiie et e ee e e e e e e e eeennes 2
Mach. Screw 8-32 x 1'/4 Rd. Hd. (Use With FS Chopper Attachment) ...........ccccocevovrienrrennne 2

BUIMIPET <.ttt b ettt ettt b e e st ete e s 2
SPACET — PAN REST......iiiiiii s 2

Spacer — Pan Rest (Use With FS Chopper Attachment) ..........ccoooiviiiiie e 2
HOUSING ASSY. (B0 HZ.) ...ttt 1
HOUSING ASSY. (50 HZ.) ...ttt ettt 1

Mach. Screw 10-24 x '/2Truss Hd

L= 1] 1= OSSPSR
Support — Frame & Housing ...

Bracket — Locating..................

Gasket — AttaChMENTt HUD ..........oii e e e e e e e
TRUMD SCIEW ASSY. ...ttt ettt et 1
Grommet (Thumb Screw) ....

Panel — Front HOUSING ......ooiuiiiiiiii ettt 1
WaShEr — COUNEEISUNK ......c.viiieiiiie et et eee et e et e et e e et e e et e e et eeenteeeanneeeeanneeeeanneaeans 2
Mach. Screw 10-24 X 5/s OVal H..........ooiiiiiieiece ettt 2
Mach. Screw 10-24 X 3/s Flat H. .......c..ooiiiiiieiece ettt 3
Mach. Screw 10-24 X 5/16 Flat Hd. .........cooiiiiioiece ettt 1
Washer — Trim (Attachment HUD) ........oo e e 1
Frame WEIAMENT .......ooi ettt e e e et e e et e e et e e e snseeeennaeeeeneeaennneeas 1
SHTUA — LG ettt 4
[T SO PP U P TR UROP 4
(O T Tl =Y T =1 o T SRRSO 4
oY Al W o] oY= SR 4
Mach. Screw 10-24 X 5/16 BNAg. Hd. ....oo.ooiiiiiiieeeeee s 18
Cord & Plug Assy. (120 V., B0 HZ., 1 Ph.) oottt 1
Cord & Plug Assy. (240 V., B0 HzZ., 1 Ph.) weoiuiiiiiece et 1
Cord & Plug Assy. (208-240 V., 60 HzZ., 3 Ph.). ..ottt 1
Cord & Plug Assy. (480 V., B0 HzZ., 3 P.).cccuiiiiiciieieeee ettt 1
SErain REHET (1 PhL) ettt 1
SErain REHET (3 PH.) .ottt 1
LOCK NUE 3/4 EIECHICAL. ....ccviiiiie ettt ettt et e s e eneeenneenee s 1
LOCKWASNET /16 MEAIUM ...ttt ettt e sne e e aaeennaeneeas 2
Cap Screw 516-18 X 11/a HEX Hd.......ooiiiiiiieciie et 2
Mach. Screw 10-24 X 5/s OVal H..........coiiiiieiiiece ettt 2
WaShEr — COUNEEISUNK ......c.viiieiiiie et et eee et e et e et e e et e e et e e et eeenteeeanneeeeanneeeeanneaeans 2
Panel — Rear Housing

SEMP — COMPIESSION ...ttt sb ettt ettt b e neneeeee s
LOGO — HODAIT ...ttt ettt
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4822 CHOPPER REPLACEMENT PARTS

ATTACHMENT HUB AND MOTOR

ILLUS. PART NO. NAME OF PART AMT.
PL-57378
1 SC-037-86 Cap Screw /1614 X 1 HEX HU. ..ot 4
2 WL-004-10 Lockwasher 7716 HEIICAI ..........coiiiiiiiee e 4
3 00-914157 HUD — AAPTET ...ttt ettt en e nr e sine e 1
4 00-914156 IS 1= PR TPPSPRO 2
5 00-914125 HOUSING ASSY. .ttt ettt ettt e ettt e ettt e ettt e e st e e e e n st e e e amae e e e nbe e e enneeeeanneeeeanneeeanneaennneeas 1
6 00-914131 GASKEL .. h ettt ettt ettt eneen 1
7 SC-129-15 Cap Screw "/4-20 x 23/s Hex Socket Hd.......oooiiiiiiiee e 7
8 00-914256 WaSher — TRIUST ...ttt ettt 2
9 00-914255 Ball Bearing
10 00-914127 Gear ASSY. (LOW SPEEA) ..ottt 1
11 00-914126 Gear Assy. (HIigh SPEEA) ........oiiuiiiiiiii et 1
12 00-914252 Needle Bearing
13 00-914253 Needle Bearing
14 00-914254 Needle Bearing
15 00-914202 Baall = SEEEI. ..ttt eneen

16 00-914260 Adapter Assy...

17 00-914257 SAI — INPUL. ...ttt
18 00-914261 Ball BEATING ...ttt
19 00-914275 MOTOT ASSY. (1 PHL) ettt ettt et e et e et e et e e beeeneeeeneeenneeneean 1
20 00-914109-00003 Motor Assy. (120/240 V., 60 Hz., 1 Ph.) (Incls. Gear BOX ASSY.)......ccccerueiiiiiiiiiiiieniieiee e 1
21 00-914201 MOTOT ASSY. (B PHL) ettt ettt et e st e et e et e e e enneeneean 1
22 00-914109-00002 Motor Assy. (208-240/480 V., 60 Hz., 3 Ph.) (Incls. Gear BOX ASSY.) ....ccovuviririiiieniieiicnieee 1
23 WS-029-86 VWBSIIET ...ttt ettt ettt e h et et e te e n e eaeeeneeeeneeenteeereeennas 4
24 WL-003-47 LoCkwasher /16 MEAIUM ..........oiiiiiiii ettt et neeeae e e s 4
25 SC-036-40 Cap Screw 5/16-18 X 114 HeX H. ..o 4
26 00-914128-00001  Shim — Motor (0.005 Thk.)......... ...AR
27 00-914128-00002 Shim — Motor (0.010 Thk.)...... ...AR
28 00-914128-00003  Shim — Motor (0.020 Thk.)... ... AR
29 00-078752-00004  ClAMP — WIE ...ttt ettt a e h e bbbt e e bt e s e bt et e bt e e e neeeneenneanean 1
30 WL-011-01 LOCKWASIET ...ttt ettt ettt e ettt e e et e e e e me e e e e aneeeeeneeeeanneeeeanneeeannee 2
31 SC-027-28 Mach. Screw 8-32 X 1/a RA. H. ..o 1
32 00-914249 MOLOr Start SWItCN ...ttt et e enneenee s 1
33 00-914247 LN - o [OOSR PR 1
34 00-914248 SNFOUA — FAN ..ottt e ettt e e et e e e et e e e nee e e e te e e e enneeeeanneeeanee 1
35 00-914250 Ball BEAING -...eeieieeee ettt ettt e et e e ettt e ekt e e ettt e e et e e e e annteeeaneeeeenneeeanneeeeanneeeanee 7
36 00-914251 WWASNET — WWAVY ...ttt ettt ettt e e e at et e e ae e e e bt e e e e nbe e e e nbeeeeneeeeanneeeaanneeeans 2
37 00-914279 (0= Tor=Tor) (o] gl {2 {U T o ) PRSP STRRTRSTSTt 1
38 00-914278 CaPACIOT (STAM) ...ttt 1
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